JL——XY B ()
PULLER FEED MECHANISM ' UPPER’
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IL—R—EYHHE (L)
PULLER FEED MECHANISM " UPPER’

No.| HMRES | _ sl S| E| %] QTY 8 % PARTS NAME
PARTS No. N|=

1| 21116 —{ = =1 =*]= 2 O—S—{@z #ASHRL THUMB SCREW

2 | 10519 — | =] =] *]| * 1 F—LOo—3>—&80{1Hl(L) SCREW 6.75X24 L=17.5 (UPPER)

3 | 19408 —| = = *| * 1 F—LO—Z—8W{FHRUE(T) SCREW 1/4X28 L=17.5 (LOW)

4 | 19408 == *]=* 1 O—>—18%61EHHRC SCREW 1/4X28 L=17.5

5 | 23600 - == %] % 1 F—LO—5—& PULLER FEED BRACKET

6 | 23601 — =] =] % | * 1 oO—>—1&8%4 PULLER FEED BRACKET SUPPORT PLATE

7 | 23604 — == *| % 2 O—5—8zRTYY SPRING

8 | 34323 —1 == *]|* 2 O—S—ZEEEHFHHL SCREW M5X0.8 L=18.0

9 | 23602 — = =] % | % 2 O—S—#x e ROLL UPPER BAR POSITION BRACKET

10 | 23603 — == %] =* 2 O—S>—BxEaEirhitoH4al | SCREW M5X0.5 L=10.0

11 | 23605 — = =] %] = 2 Bx EIFHAER ROLL UPPER BAR LIFTER

12 | 16256 — = =] %] * 2 X EFHAFIEHRL SCREW 3/16X28 L=10.0

13 | 238542355/ | —| = | = | * | * 1 Bx EFHAFR ROLL UPPER BAR LIFTER SUPPORT

14 | 21114 — == %] % 2 O—>—#xk ROLL UPPER BAR

15 | 10566 — == %] = 2 | kHRL SET SCREW 1/4X32 L=5.5

16 | 10767 — = =] *| = 2 fr@®RHRAL POSITION SCREW 1/4X32 L=4.5

17 | 23609 — = =] *| * 2 | 7—LO—5—% PULLER FEED ROLL UP BRACKET

18 | 23610 —| == x| = 2 | P—LO—5—%# PULLER FEED ROLL UP SHAFT

19 | 23611 — == % | % 2 | F—LO—5—1tiEs RETAINING RING

20 | 23607C — =] =] %] % 2 | P—AO—5—twhk PULLER FEED ROLL UP COMPLETE

21 | 23607 - =] =] *|=* 2 | P—4ALO—5— PULLER FEED ROLL

22 | 23608 —| == *| = 4 F—LO—5—AFI o4 NEEDLE BEARING

23 | 8040 — == %] = 2 | kRt SCREW 9/64X40 L=6.5

24 [ 11142 — = =] *| = 2 Tyuis— WASHER

25 | 18826 —| =] =] %] * 2 e PIN
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J—o—=YUHHE (T)
PULLER FEED MECHANISM ' LOWER'

—
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JL— N —EY B (F)
PULLER FEED MECHANISM ’ LOW’

No.| HI@&ES | |~ c|Z|Z| QTY & A PARTS NAME
PARTS No. il ]

1 | 23624 — == =] % 1 XL Eh — PULLER FEED DRIVING SHAFT COVER

2 | 6323 — == = = 1 EUshh A —itHhl SCREW 3/16X32 L=14.5

3 (21172 — =] =] x| 2 FYUshh/ i—itHHL SCREW 3/16X30 L=8.5

4 | 23616 — =] =] %= | % 1 AR kiR BED PLATE (RIGHT)

5 | 21137 — === = 3 TEVEELEHRL SCREW 7.85X20 L=22.0

6 | 50295 — =] = *| * 2 ZEYEE (R) /yrEY PIN

7 | 23625 —| =] = x| = 1 ZEYRR (H) PULLER FEED BRACKET (RIGHT)

8 | 23630 —| == *| = 1 EYIHT—(H) COLLAR(RIGHT)

9 | 8042 —| = = *]| = 1 fia:2 ~10 SCREW 11/64 L=5.0

10 | 23629 — = =1 *| % 1 FEL I — PULLER FEED SHAFT WORM GEAR

11| 23637 — == = = 1 f@ERHRL POSITION SCREW 1/4X28 L=7.5

12| 23634 — 1 iRl SET SCREW 1/4X28 L=6.0

13 | 23627 —| = =1 %] = 1 XEU#h PULLER FEED DRIVING SHAFT

14| 21140 — | =1 =1 % * 1 = EhS— (k) COLLAR (LEFT)

15| 10566 — == %] * 2 Rl SET SCREW 1/4X32 L=5.5

16 | 21136 —| =] =1 %] = 2 USSR (E) PULLER FEED BRACKET (LEFT)

17 | 23626 — == *| = 1 EYZ () 1EHRL(TF) SCREW 7.85X20 L=22.0

18 | 50295 === *|*| 2 | EZUBa(E)/vrIE> PIN

19 | 23639 — = =] *|=* 1 EysIosyuk PULLER FEED DRIVING SHAFT SPROCKET

20 | 13085 —| == *| % 2 1. 2% 10 SET SCREW 13/64X32 L=4.3

21| 23643 —| =] =] *]| % 1 O—5—Fz— PULLER FEED ROLL CHAIN

22 | 23642 — = =] *] = 1 vy PIN

23 | 23640 — | = =1 %] * 1 O—S5—Fx—28 2704 vk IDLER SPROGKET

24 | 3052 — | = =1 %= 1 1% 1M SET SCREW 9/64X40 L=4.5

25| 23638 —| =1 =1 %] % 1 O—5—F1—>%2F0%y+%5& | IDLER SPROCKET BRACGKET

26 | 416229 — == %= 2 kRl SCREW 13/64X32 L=12.7

27 | 23641 == =1 *|* 1 ZEYO—5—8(T)AFasrvk PULLER FEED ROLL SHAFT (LOW) SPROCKET

28 | 13085 — = =] %] =* 2 ikHhl SET SCREW 13/64X32 =43

29 | 23621 S U 2 RFPVY4 BUSHING

30 | 23349 === *]|* 2 ZE=YO—5—8(TF)hS5— COLLAR{LOW)

31 | 200394 — == %= 2 1EHRL SET SCREW 13/64X32 |=5.2

32| 23619 — == % = 1 EYO—5—(TF) PULLER FEED ROLL (LOW)

33| 21144 — = =1 %] = 2 I:sY =108 SET SCREW 1/4X28 L=9.5

34| 23620 — == *]| = 1 EYO—5—#(TF) PULLER FEED ROLL SHAFT (LOW)

35| 23628 — == %] = 1 ZEYUB DA —L PULLER FEED SHAFT WORM

36 | 23635 —| == %] = 2 H157 ~10A SET SCREW 1/4X28 L=4.5

37| 23631 — =] =] %] =* 1 FWMEARLTE PULLER FEED CROSS SHAFT BRACKET

38| 21141 —| == *| = 4 Z—RILARFYH NEEDLE BEARING

39 | 23632 — == =] = 1 Tig CROSS SHAFT

40 | 23636 — == *]| % 1 F#IA—L¥r— CROSS SHAFT WORM GEAR

41| 23637 — == %] =* 2 1E&HRL SET SCREW 1/4X28 L=75

42 | 50295 — == *| % 2 FMERALTE/vIE PIN

43| 21137 — = =1 %] = 2 FMEALTEEHRL SCREW 7.85X20 L=22.0

44 | 23633 —| =1 =] *| * 1 F®Wo4—L4A CROSS SHAFT WORM

45| 23634 — = =] %] = 1 1rHRL SET SCREW 1/4X28 L=6.0

46 | 23635 — =] =] %] =* 1 H@RHHQL POSITION SCREW 1/4X28 L=4.5

47 | 23623 — = =] %] =* 1 W—I\—hLh5— LOOPER CAM COLLER

48 | 200394 —| =] =] %] * 2 1rhl SET SCREW 13/64X32 L=5.2

49 | 23617 — =1 =] %] * 1 Eagirhdil BED PLATE (LEFT)

50 | 23618 — = =] *]| = 1 §HR 2 A — BED PLATE (LEFT) GUARD

51 | 8064 - = =1 *] = 2 1% ~10) SCREW 11/64 L=4.0
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ACCESSORIES 1
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TRE& 1
ACCESSORIES 1

No. | #@RES | _ nln |5 | QTY 2% PARTS NAME
PARTS No. Rl

1 | 23354C x [% |*x | % [* 1 NI A—Etyh BELT GUARD COMPLETE

2 | 23354 * % | % [x | % 1 RILH—F & BELT GUARD

3 | 23355 * [k | % | % | % 1 A kHri— BELT COVER

4 | 23356 x|k | % | % | % 2 A H—FZ AU STUD SCREW

5 | 37100 LI E N E 3 E&HRL SCREW

6 | 10599 * |k | % |* |* 3 Dyir— WASHER

7 23303 * |k |k |k |k 1 ~—2R MACHINE BASE

8 | 23304 x|k |k | | % 4 AyRB(FHya MACHINE CUSHION 'NEOPRENE'

9 | 23308 * | % |* |* | % 2 HEERL HINGE STUD

10 | 4113 ® [k | [ |% 2 L1 S U] S NUT

11 | 23309 £ |k |k |k | % 2 Jyse— WASHER

12 | 23310 e 2 WEE PIN

13 | 3052 * [ ® [x |x | =% 2 | t&dHBl SCREW

14 | 23307 x |k [* | % |* 1 AyRIEEH/ A A— MACHINE BASE SIDE COVER

15 | 15082 * | % % |x |* 1 HUA DRAIN JAR

16 | 23353 £ |k % | % |% 1 AAILHALF OIL DRAIN JAR EXTENTION ’FEMALE’

17 | 23352 * [k | % |k |x 1 FANHAR 4T OIL DRAIN JAR EXTENTION 'MALE’

18 | 18462 * |k |* | % |* 3 R—R1kXRL WOOD SCREW

19 | 23306 RN ENEEE" 1 ~yRFIEEmAN Y933y STUD CUSHION

20 | 23305 * |k x| x| % 1 idfa HINGE BAR SPRING

21 | 12418 k [k % | | % 2 Bt ok ~ 1M SCREW
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fiEdm 2
ACCESSORIES 2

No.| B&FES | || |F|E| QTY & B PARTS NAME
PARTS No. ™| =

1 | 8132-B w | x| x| % 1 BRBEF oo -1y ACCESSORIES PACK

2 | N1822 o e 3 &t DVX57#22 NEEDLE DV X 57 #22
N1822 — | *x| = %x|—=] & $# DVX57#22 NEEDLE DV X 57 #22
N1822 —| = *|—=|=*| 12 | % DVX57#22 NEEDLE DV X 57 #22

3 | 6057 | k| x| % | % 1 EZ—IJLAN— MACHINE COVER

4 | 8123 SN "N N T 1 m(EOME) OIL WITH OILIER (SMALL)

5 | 8118 | x| x| x| % 1 FS423—(K) SCREW DRIVER (LARGE)

6 | 8120 * k| x| x| % 1 FSA3—(P) SCREW DRIVER (MIDDLE)

7 | 8121 | x| k| x| % 1 ESA 13— (/) SCREW DRIVER (SMALL)

8 | 11196 do | | x| x| % 1 Eotyhk TWEEZERS

9 | 416076-N | * | * | — [ = | — 1 HiItub 28#HA THREAD UNWINDER COMPLETE (2 Needle)
23644 — = x| =1 % 1 T tyb 4axHA THREAD UNWINDER COMPLETE (4 Needle)

10 | 23357 ol k| | x| % 1 E A EDGE GUIDE

11 | 30025 * ok | %] x| % 2 BRIy — WASHER

12 | 8040 * | k| x| k| % 2 EFRIE SCREW

13 | 8180 x| x| x| x| % 1 +FESAs3— SCREW DRIVER (+)

14 | 10748 E N I T 1 AHRLF DOUBLE HEAD WRENCH

15 | 20333 k| x| % | * 1 AELF(.273Y) HEXAGON WRENCH(1.27MM)

16 | 20332 [ k] x| x| % ! AALF(2.43Y) HEXAGON WRENCH (2.4MM)

17 | 11969 * | x| x| x| % 1 ANALTF (2.53Y) HEXAGON WRENCH (2.5MM)

18 | 15571 | % | x| x| % 1 AL FAR)) HEXAGON WRENCH (4 MM)

19 | 13079A * | k| x| x| % 1 {&EY(TuDFE) CHAIN

20 | 23351 A k| % | | % 1 FT4EL THREAD WIRE
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PARTS AVAILABLE AT EXTRA CHARGE

GAUGE PARTS LIST

Needle Holder

Presser Foot

Spreader

Throal Plate

Feed Dog

Looper Holder

GAUGE SIZE ;’ @ A c:”": ~| S % %-
& =2
@@@—
/8" 23380 | 23410 | 23530 | 23440 23470 23500
5= 23381 | 23411 | 23531 | 23441 23471 23501 *

1-1/4" 23382 | 23412 | 23532 | 23442 23472 23502 *

1-1/4" 23382 | 23412 | 23532 | 23786 — 23502 *

1-3/8" 23383 | 23413 | 23433 | 23443 23473 23503 *

1-1/2" 23384 | 23414 | 23434 | 23444 23474 23504 *

1-1/27 23384 | 23414 | 23434 | 23785 e 23504 *
1/4"-1"-1/4" | 23674 | 23694 | 23754 | 23901 23921 23734 *
i/a"-1"-i/4" | 23674 | 23694 | 23754 | 23714 i 23734 *
1/4"-1/4"-1/4" | 23670 | 23690 | 23750 | 23902 23922 23730 *
1/4"-1/4"-1/4" | 23670 | 23690 | 23750 | 23710 —— 23730 #
5/16"-5/16"-5/16"| 23671 | 23691 | 23751 23903 23923 23731 *

| 5/167-5/16-5/16"| 23671 | 23691 | 23751 23711 i 23731 *
3/87-3/87-3/8" | 23672 | 23692 | 23752 | 23900 23920 23732 *
3/87-3/87-3/8" | 23672 | 23692 | 23752 | 23712  — 23732 *
1/2°-1/27-1/2" | 23673 | 23693 | 23753 | 23904 23924 23733 *
1/27-1/2"-1/2" | 23673 | 23693 | 23753 | 23713 e 23733 *
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SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture, 273-0018, Japan
TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
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